POSCO

Order No. : 0154489653

Mill Test Certificate

Supplier : POSCO INTERNATIONAL CORPORATION

Customer

PO No. : 7531
Commodity. : TITANIUM.CR COIL

Certificate No. : 201211-FKG1PS-0003A1-0001
Date of Issue : Dec., 11, 2020
Surface Finish : Vacuum Annealed

Spec & Type - ASTMB265G2(2015ED)/ ASMESB265G2(2017ED)
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=== Lastjlem ===

* Position - T : Top, M : Middle, B : Bottom

* Tensile Test. Direction : Transversal, Gauge Length : 50mm(Rectangular),

YP Method : 0.2% off-set
* Bend Test - Direction : Transversal, Angle : 180°

*Division « L : Ladle Analysis, P : Products Analysis

compliance.

Test Certificate is issued according to 1SO. 10474/EN 10204 3.1.

We hereby cerlify that the materfal hereln has been made in-accordance withvthe order and is fully in

Legal sanction can be imposed on forging. Improper use of product can cause safety issues.

Surveyor To:

7.C.BAE

POSCO

Pohang Works, 6262, Donghaean-ro, Nam-gu, Pohang-si, Gyeongsangbuk-do, 37877, Korea
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